M&D Mower and Appliance
25405 Broadway Ave., Unit 4
Oakwood Village, OH 44146
Email: Sales@M-and-D.com
Toll Free 866-914-1252
Toll Free FAX: 877-571-4602
Mon-Fri 9am-5pm
Sat 10am-2pm
online
Text 866.914.1252
M-F 9-5 EST, Std. rates apply

Read Our Reviews
clear
clear


Search for your part number here

... or scroll down the list below.

DR250X-472: DR250X-472 DR250X472/DR250X-472 BAJA MOTORSPORTS PART DR250X472/DR250X-472 BOLT M6W35
DR250X-473: DR250X-473 DR250X473/DR250X-473 BAJA MOTORSPORTS PART DR250X473/DR250X-473 CAP ASSEMBLY TAPPET ADJUSTING
DR250X-474: DR250X-474 DR250X474/DR250X-474 BAJA MOTORSPORTS PART DR250X474/DR250X-474 O-RING 35W3
DR250X-475: DR250X-475 DR250X475/DR250X-475 BAJA MOTORSPORTS PART DR250X475/DR250X-475 SPARK PLUG (STANDARD)
DR250X-476: DR250X-476 DR250X476/DR250X-476 BAJA MOTORSPORTS PART DR250X476/DR250X-476 DOWEL PIN 8W14W6.3
DR250X-477: DR250X-477 DR250X477/DR250X-477 BAJA MOTORSPORTS PART DR250X477/DR250X-477 STUD M8W36
DR250X-478: DR250X-478 DR250X478/DR250X-478 BAJA MOTORSPORTS PART DR250X478/DR250X-478 RUBBER CASING CAP
DR250X-479: DR250X-479 DR250X479/DR250X-479 BAJA MOTORSPORTS PART DR250X479/DR250X-479 CYLINDER HEAD ASSY
DR250X-480: DR250X-480 DR250X480/DR250X-480 BAJA MOTORSPORTS PART DR250X480/DR250X-480 CARBURETOR ASSY (PZ30)
DR250X-481: DR250X-481 DR250X481/DR250X-481 BAJA MOTORSPORTS PART DR250X481/DR250X-481 NUT M6
DR250X-482: DR250X-482 DR250X482/DR250X-482 BAJA MOTORSPORTS PART DR250X482/DR250X-482 BOLT M6W20
DR250X-483: DR250X-483 DR250X483/DR250X-483 BAJA MOTORSPORTS PART DR250X483/DR250X-483 INLET PIPE (JQ-41)
DR250X-484: DR250X-484 DR250X484/DR250X-484 BAJA MOTORSPORTS PART DR250X484/DR250X-484 BOLT M6W125
DR250X-485: DR250X-485 DR250X485/DR250X-485 BAJA MOTORSPORTS PART DR250X485/DR250X-485 WASHER6.2W2W13
DR250X-486: DR250X-486 DR250X486/DR250X-486 BAJA MOTORSPORTS PART DR250X486/DR250X-486 DOWE PIN 10W20
DR250X-487: DR250X-487 DR250X487/DR250X-487 BAJA MOTORSPORTS PART DR250X487/DR250X-487 O-RING 75W2.65
DR250X-488: DR250X-488 DR250X488/DR250X-488 BAJA MOTORSPORTS PART DR250X488/DR250X-488 GASKETL.COVER
DR250X-489: DR250X-489 DR250X489/DR250X-489 BAJA MOTORSPORTS PART DR250X489/DR250X-489 L. COVERCYLINDER HEAD
DR250X-490: DR250X-490 DR250X490/DR250X-490 BAJA MOTORSPORTS PART DR250X490/DR250X-490 BOLT M6W20
DR250X-491: DR250X-491 DR250X491/DR250X-491 BAJA MOTORSPORTS PART DR250X491/DR250X-491 GASKET CYLINDER HEAD
DR250X-492: DR250X-492 DR250X492/DR250X-492 BAJA MOTORSPORTS PART DR250X492/DR250X-492 CYLINDER COMP
DR250X-493: DR250X-493 DR250X493/DR250X-493 BAJA MOTORSPORTS PART DR250X493/DR250X-493 GASKET CYLINDER BLOCK
DR250X-496: DR250X-496 DR250X496/DR250X-496 BAJA MOTORSPORTS PART DR250X496/DR250X-496 ROCKER ARM ASSEMBLY VALVE
DR250X-497: DR250X-497 DR250X497/DR250X-497 BAJA MOTORSPORTS PART DR250X497/DR250X-497 VALVE KEEPER
DR250X-498: DR250X-498 DR250X498/DR250X-498 BAJA MOTORSPORTS PART DR250X498/DR250X-498 SPRING SEAT VALVE
DR250X-499: DR250X-499 DR250X499/DR250X-499 BAJA MOTORSPORTS PART DR250X499/DR250X-499 INNER SPRINGVALVE
DR250X-500: DR250X-500 DR250X500/DR250X-500 BAJA MOTORSPORTS PART DR250X500/DR250X-500 GASKET
DR250X-501: DR250X-501 DR250X501/DR250X-501 BAJA MOTORSPORTS PART DR250X501/DR250X-501 SEALVALVE STEM
DR250X-502: DR250X-502 DR250X502/DR250X-502 BAJA MOTORSPORTS PART DR250X502/DR250X-502 VALVE SPRING INNER SEAT
DR250X-503: DR250X-503 DR250X503/DR250X-503 BAJA MOTORSPORTS PART DR250X503/DR250X-503 VALVE SPRING OUTER SEAT
DR250X-504: DR250X-504 DR250X504/DR250X-504 BAJA MOTORSPORTS PART DR250X504/DR250X-504 EX.VALVE
DR250X-505: DR250X-505 DR250X505/DR250X-505 BAJA MOTORSPORTS PART DR250X505/DR250X-505 SHAFTVALVE ROCKET ARM
DR250X-506: DR250X-506 DR250X506/DR250X-506 BAJA MOTORSPORTS PART DR250X506/DR250X-506 GUIDE PLATE CHAIN
DR250X-507: DR250X-507 DR250X507/DR250X-507 BAJA MOTORSPORTS PART DR250X507/DR250X-507 TIMING DRIVEN SPROCKET
DR250X-508: DR250X-508 DR250X508/DR250X-508 BAJA MOTORSPORTS PART DR250X508/DR250X-508 BOLT M6W12
DR250X-509: DR250X-509 DR250X509/DR250X-509 BAJA MOTORSPORTS PART DR250X509/DR250X-509 TIMING CHAIN
DR250X-510: DR250X-510 DR250X510/DR250X-510 BAJA MOTORSPORTS PART DR250X510/DR250X-510 TENSION PLATE ASSY
DR250X-511: DR250X-511 DR250X511/DR250X-511 BAJA MOTORSPORTS PART DR250X511/DR250X-511 WASHER 8.5W1.5W14
DR250X-512: DR250X-512 DR250X512/DR250X-512 BAJA MOTORSPORTS PART DR250X512/DR250X-512 BOLT
DR250X-513: DR250X-513 DR250X513/DR250X-513 BAJA MOTORSPORTS PART DR250X513/DR250X-513 CHAIN TENSIONER ASSY.
DR250X-514: DR250X-514 DR250X514/DR250X-514 BAJA MOTORSPORTS PART DR250X514/DR250X-514 SCREW M6W16
DR250X-517: DR250X-517 DR250X517/DR250X-517 BAJA MOTORSPORTS PART DR250X517/DR250X-517 CAMSHAFT COMP
DR250X-518: DR250X-518 DR250X518/DR250X-518 BAJA MOTORSPORTS PART DR250X518/DR250X-518 IN.VALVE
DR250X-519: DR250X-519 DR250X519/DR250X-519 BAJA MOTORSPORTS PART DR250X519/DR250X-519 POSITION PLATEROCKER SHAFT
DR250X-520: DR250X-520 DR250X520/DR250X-520 BAJA MOTORSPORTS PART DR250X520/DR250X-520 SCREW M6W16
DR250X-521: DR250X-521 DR250X521/DR250X-521 BAJA MOTORSPORTS PART DR250X521/DR250X-521 BRACKET
DR250X-522: DR250X-522 DR250X522/DR250X-522 BAJA MOTORSPORTS PART DR250X522/DR250X-522 BOLT M6W16
DR250X-523: DR250X-523 DR250X523/DR250X-523 BAJA MOTORSPORTS PART DR250X523/DR250X-523 BOLT M6W25
DR250X-524: DR250X-524 DR250X524/DR250X-524 BAJA MOTORSPORTS PART DR250X524/DR250X-524 BOLT M6W35
DR250X-525: DR250X-525 DR250X525/DR250X-525 BAJA MOTORSPORTS PART DR250X525/DR250X-525 BOLT M6W40
DR250X-526: DR250X-526 DR250X526/DR250X-526 BAJA MOTORSPORTS PART DR250X526/DR250X-526 BOLT M6W50
DR250X-527: DR250X-527 DR250X527/DR250X-527 BAJA MOTORSPORTS PART DR250X527/DR250X-527 VIEW WINDOWOIL LEVEL
DR250X-528: DR250X-528 DR250X528/DR250X-528 BAJA MOTORSPORTS PART DR250X528/DR250X-528 OIL SEAL 16W28W7
DR250X-529: DR250X-529 DR250X529/DR250X-529 BAJA MOTORSPORTS PART DR250X529/DR250X-529 CLUTCH LEVER ASSY
DR250X-530: DR250X-530 DR250X530/DR250X-530 BAJA MOTORSPORTS PART DR250X530/DR250X-530 OIL SEAL 8.7W1.9
DR250X-531: DR250X-531 DR250X531/DR250X-531 BAJA MOTORSPORTS PART DR250X531/DR250X-531 CLUTCH LEVER SPRING
DR250X-532: DR250X-532 DR250X532/DR250X-532 BAJA MOTORSPORTS PART DR250X532/DR250X-532 PIN3W12
DR250X-533: DR250X-533 DR250X533/DR250X-533 BAJA MOTORSPORTS PART DR250X533/DR250X-533 OIL-RULER ASSY
DR250X-534: DR250X-534 DR250X534/DR250X-534 BAJA MOTORSPORTS PART DR250X534/DR250X-534 O-RING 18W3
DR250X-535: DR250X-535 DR250X535/DR250X-535 BAJA MOTORSPORTS PART DR250X535/DR250X-535 CRANKCASE COVER RH
DR250X-536: DR250X-536 DR250X536/DR250X-536 BAJA MOTORSPORTS PART DR250X536/DR250X-536 DOWEL PIN 8W14W6.3
DR250X-537: DR250X-537 DR250X537/DR250X-537 BAJA MOTORSPORTS PART DR250X537/DR250X-537 GASKER R.CRANKCASE COVER
DR250X-538: DR250X-538 DR250X538/DR250X-538 BAJA MOTORSPORTS PART DR250X538/DR250X-538 SCREW M6W12
DR250X-539: DR250X-539 DR250X539/DR250X-539 BAJA MOTORSPORTS PART DR250X539/DR250X-539 BOLT M6W20
DR250X-540: DR250X-540 DR250X540/DR250X-540 BAJA MOTORSPORTS PART DR250X540/DR250X-540 BOLT M6W28
DR250X-541: DR250X-541 DR250X541/DR250X-541 BAJA MOTORSPORTS PART DR250X541/DR250X-541 O-RING 63W2.65
DR250X-542: DR250X-542 DR250X542/DR250X-542 BAJA MOTORSPORTS PART DR250X542/DR250X-542 COVER REDUCTION GEAR
DR250X-543: DR250X-543 DR250X543/DR250X-543 BAJA MOTORSPORTS PART DR250X543/DR250X-543 BEARING (HK101410)
DR250X-544: DR250X-544 DR250X544/DR250X-544 BAJA MOTORSPORTS PART DR250X544/DR250X-544 CRANKCASE COVER LH
DR250X-545: DR250X-545 DR250X545/DR250X-545 BAJA MOTORSPORTS PART DR250X545/DR250X-545 GASKER. L.CRANKCASE COVER
DR250X-546: DR250X-546 DR250X546/DR250X-546 BAJA MOTORSPORTS PART DR250X546/DR250X-546 CAPSMALL SIGHT HOLE
DR250X-547: DR250X-547 DR250X547/DR250X-547 BAJA MOTORSPORTS PART DR250X547/DR250X-547 O-RING 13.2W2.65
DR250X-548: DR250X-548 DR250X548/DR250X-548 BAJA MOTORSPORTS PART DR250X548/DR250X-548 O-RING 27.4W2.65
DR250X-549: DR250X-549 DR250X549/DR250X-549 BAJA MOTORSPORTS PART DR250X549/DR250X-549 BACK COVER L.CRANKCASE
DR250X-550: DR250X-550 DR250X550/DR250X-550 BAJA MOTORSPORTS PART DR250X550/DR250X-550 DECORATE COVERL.CRANKCASE F.CO
DR250X-551: DR250X-551 DR250X551/DR250X-551 BAJA MOTORSPORTS PART DR250X551/DR250X-551 BOLT M6W55
DR250X-559: DR250X-559 DR250X559/DR250X-559 BAJA MOTORSPORTS PART DR250X559/DR250X-559 RING 20
DR250X-564: DR250X-564 DR250X564/DR250X-564 BAJA MOTORSPORTS PART DR250X564/DR250X-564 CLUTCH ASSY
DR250X-565: DR250X-565 DR250X565/DR250X-565 BAJA MOTORSPORTS PART DR250X565/DR250X-565 OIL FILTERCOMP
DR250X-566: DR250X-566 DR250X566/DR250X-566 BAJA MOTORSPORTS PART DR250X566/DR250X-566 DRIVE GEAR
DR250X-568: DR250X-568 DR250X568/DR250X-568 BAJA MOTORSPORTS PART DR250X568/DR250X-568 GASKETOIL FILTER CAP
DR250X-576: DR250X-576 DR250X576/DR250X-576 BAJA MOTORSPORTS PART DR250X576/DR250X-576 OILPUMP ASSY
DR250X-577: DR250X-577 DR250X577/DR250X-577 BAJA MOTORSPORTS PART DR250X577/DR250X-577 SCREW M6W30
DR250X-587: DR250X-587 DR250X587/DR250X-587 BAJA MOTORSPORTS PART DR250X587/DR250X-587 O-RING 9.4W2.4
DR250X-588: DR250X-588 DR250X588/DR250X-588 BAJA MOTORSPORTS PART DR250X588/DR250X-588 BOLT M6W60
DR250X-589: DR250X-589 DR250X589/DR250X-589 BAJA MOTORSPORTS PART DR250X589/DR250X-589 HOLDERCLIUTCH CABLE
DR250X-590: DR250X-590 DR250X590/DR250X-590 BAJA MOTORSPORTS PART DR250X590/DR250X-590 STUD B
DR250X-591: DR250X-591 DR250X591/DR250X-591 BAJA MOTORSPORTS PART DR250X591/DR250X-591 BREATHER TUBE (NK152312)
DR250X-592: DR250X-592 DR250X592/DR250X-592 BAJA MOTORSPORTS PART DR250X592/DR250X-592 BEARING (6006)
DR250X-593: DR250X-593 DR250X593/DR250X-593 BAJA MOTORSPORTS PART DR250X593/DR250X-593 BEARING (HK212810)
DR250X-594: DR250X-594 DR250X594/DR250X-594 BAJA MOTORSPORTS PART DR250X594/DR250X-594 BEARING (6204)
DR250X-595: DR250X-595 DR250X595/DR250X-595 BAJA MOTORSPORTS PART DR250X595/DR250X-595 CRANKCASE COMPR
DR250X-596: DR250X-596 DR250X596/DR250X-596 BAJA MOTORSPORTS PART DR250X596/DR250X-596 PIN 10W14
DR250X-597: DR250X-597 DR250X597/DR250X-597 BAJA MOTORSPORTS PART DR250X597/DR250X-597 STUD A
DR250X-598: DR250X-598 DR250X598/DR250X-598 BAJA MOTORSPORTS PART DR250X598/DR250X-598 GASKET CRANKCASE
DR250X-599: DR250X-599 DR250X599/DR250X-599 BAJA MOTORSPORTS PART DR250X599/DR250X-599 L.CRANKCASE COMP
DR250X-600: DR250X-600 DR250X600/DR250X-600 BAJA MOTORSPORTS PART DR250X600/DR250X-600 STRAINEROIL FILTER
DR250X-601: DR250X-601 DR250X601/DR250X-601 BAJA MOTORSPORTS PART DR250X601/DR250X-601 SPRINGOIL FILTER STRAINER
DR250X-602: DR250X-602 DR250X602/DR250X-602 BAJA MOTORSPORTS PART DR250X602/DR250X-602 O-RING 35W3
DR250X-603: DR250X-603 DR250X603/DR250X-603 BAJA MOTORSPORTS PART DR250X603/DR250X-603 CAP OIL STRAINER
DR250X-604: DR250X-604 DR250X604/DR250X-604 BAJA MOTORSPORTS PART DR250X604/DR250X-604 OIL SEAL 14W28W7
DR250X-607: DR250X-607 DR250X607/DR250X-607 BAJA MOTORSPORTS PART DR250X607/DR250X-607 GEARSHIFT SWITCH COMP
DR250X-608: DR250X-608 DR250X608/DR250X-608 BAJA MOTORSPORTS PART DR250X608/DR250X-608 CLAMPERWIRE HARNESS
DR250X-609: DR250X-609 DR250X609/DR250X-609 BAJA MOTORSPORTS PART DR250X609/DR250X-609 BOLT M6W12
DR250X-610: DR250X-610 DR250X610/DR250X-610 BAJA MOTORSPORTS PART DR250X610/DR250X-610 BOLT M6W50
DR250X-611: DR250X-611 DR250X611/DR250X-611 BAJA MOTORSPORTS PART DR250X611/DR250X-611 STUD B
DR250X-612: DR250X-612 DR250X612/DR250X-612 BAJA MOTORSPORTS PART DR250X612/DR250X-612 CLIPBREATH TUBE
DR250X-614: DR250X-614 DR250X614/DR250X-614 BAJA MOTORSPORTS PART DR250X614/DR250X-614 OIL AND GAS SEPARATOR
DR250X-615: DR250X-615 DR250X615/DR250X-615 BAJA MOTORSPORTS PART DR250X615/DR250X-615 BREATHER TUBE
DR250X-616: DR250X-616 DR250X616/DR250X-616 BAJA MOTORSPORTS PART DR250X616/DR250X-616 OIL SEAL 20W34W7
DR250X-617: DR250X-617 DR250X617/DR250X-617 BAJA MOTORSPORTS PART DR250X617/DR250X-617 REPLACED BY: WD250U-014 > DR150X-557 BEARING (6202Z)
DR250X-618: DR250X-618 DR250X618/DR250X-618 BAJA MOTORSPORTS PART DR250X618/DR250X-618 BEARING(HK101410)
DR250X-619: DR250X-619 DR250X619/DR250X-619 BAJA MOTORSPORTS PART DR250X619/DR250X-619 PISTON RING COMP
DR250X-620: DR250X-620 DR250X620/DR250X-620 BAJA MOTORSPORTS PART DR250X620/DR250X-620 CIRCLIP PISTON PIN
DR250X-621: DR250X-621 DR250X621/DR250X-621 BAJA MOTORSPORTS PART DR250X621/DR250X-621 PISTON PIN
DR250X-622: DR250X-622 DR250X622/DR250X-622 BAJA MOTORSPORTS PART DR250X622/DR250X-622 PISTON
DR250X-627: DR250X-627 DR250X627/DR250X-627 BAJA MOTORSPORTS PART DR250X627/DR250X-627 CRANKSHAFT CONNECTING-ROD ASSY
DR250X-650: DR250X-650 DR250X650/DR250X-650 BAJA MOTORSPORTS PART DR250X650/DR250X-650 DRIVE SPROCKET
DR250X-651: DR250X-651 DR250X651/DR250X-651 BAJA MOTORSPORTS PART DR250X651/DR250X-651 FIXING PLATEDRIVE SPROCKET
DR250X-652: DR250X-652 DR250X652/DR250X-652 BAJA MOTORSPORTS PART DR250X652/DR250X-652 BOLT M6W10
DR250X-667: DR250X-667 DR250X667/DR250X-667 BAJA MOTORSPORTS PART DR250X667/DR250X-667 KICK STARTING SHAFT ASSEMBLY
DR250X-668: DR250X-668 DR250X668/DR250X-668 BAJA MOTORSPORTS PART DR250X668/DR250X-668 MAIN SHAFT TRANSMISSION
DR250X-669: DR250X-669 DR250X669/DR250X-669 BAJA MOTORSPORTS PART DR250X669/DR250X-669 COUTERSHAFT TRANSMISSION
DR250X-670: DR250X-670 DR250X670/DR250X-670 BAJA MOTORSPORTS PART DR250X670/DR250X-670 KICK STARTER
DR250X-671: DR250X-671 DR250X671/DR250X-671 BAJA MOTORSPORTS PART DR250X671/DR250X-671 BOLT M6W20
DR250X-672: DR250X-672 DR250X672/DR250X-672 BAJA MOTORSPORTS PART DR250X672/DR250X-672 LOCATING PLATE ASSY
DR250X-673: DR250X-673 DR250X673/DR250X-673 BAJA MOTORSPORTS PART DR250X673/DR250X-673 SPRING LOCATING PLATE
DR250X-674: DR250X-674 DR250X674/DR250X-674 BAJA MOTORSPORTS PART DR250X674/DR250X-674 BOLT M6W25
DR250X-675: DR250X-675 DR250X675/DR250X-675 BAJA MOTORSPORTS PART DR250X675/DR250X-675 WASHER 6
DR250X-676: DR250X-676 DR250X676/DR250X-676 BAJA MOTORSPORTS PART DR250X676/DR250X-676 FIVE STAR PLATE
DR250X-677: DR250X-677 DR250X677/DR250X-677 BAJA MOTORSPORTS PART DR250X677/DR250X-677 PIN 4W10
DR250X-678: DR250X-678 DR250X678/DR250X-678 BAJA MOTORSPORTS PART DR250X678/DR250X-678 GEARSHIFT CAM
DR250X-679: DR250X-679 DR250X679/DR250X-679 BAJA MOTORSPORTS PART DR250X679/DR250X-679 SHAFT GEARSHIFT FORK
DR250X-680: DR250X-680 DR250X680/DR250X-680 BAJA MOTORSPORTS PART DR250X680/DR250X-680 FORK R.GEARSHIFT
DR250X-681: DR250X-681 DR250X681/DR250X-681 BAJA MOTORSPORTS PART DR250X681/DR250X-681 FORK CENTER GEARSHIFT
DR250X-682: DR250X-682 DR250X682/DR250X-682 BAJA MOTORSPORTS PART DR250X682/DR250X-682 FORK L.GEARSHIFT
DR250X-690: DR250X-690 DR250X690/DR250X-690 BAJA MOTORSPORTS PART DR250X690/DR250X-690 GEARSHIFT PLATE ASSY
DR250X-691: DR250X-691 DR250X691/DR250X-691 BAJA MOTORSPORTS PART DR250X691/DR250X-691 GEARSHIFT PEDAL COMP(BT-6)
DR250X-692: DR250X-692 DR250X692/DR250X-692 BAJA MOTORSPORTS PART DR250X692/DR250X-692 ROTOR ASSYMAGNETO
DR250X-693: DR250X-693 DR250X693/DR250X-693 BAJA MOTORSPORTS PART DR250X693/DR250X-693 BOLT M8W33
DR250X-694: DR250X-694 DR250X694/DR250X-694 BAJA MOTORSPORTS PART DR250X694/DR250X-694 SCREW M4W10
DR250X-695: DR250X-695 DR250X695/DR250X-695 BAJA MOTORSPORTS PART DR250X695/DR250X-695 BOLT M6W28
DR250X-696: DR250X-696 DR250X696/DR250X-696 BAJA MOTORSPORTS PART DR250X696/DR250X-696 STATOR ASSYMAGNETO
DR250X-697: DR250X-697 DR250X697/DR250X-697 BAJA MOTORSPORTS PART DR250X697/DR250X-697 WASHER 4
DR250X-698: DR250X-698 DR250X698/DR250X-698 BAJA MOTORSPORTS PART DR250X698/DR250X-698 STARTING MOTOR ASSY
DR250X-699: DR250X-699 DR250X699/DR250X-699 BAJA MOTORSPORTS PART DR250X699/DR250X-699 WASHER 10.5W0.5W18
DR250X-700: DR250X-700 DR250X700/DR250X-700 BAJA MOTORSPORTS PART DR250X700/DR250X-700 SHAFTREDUCTION
DR250X-701: DR250X-701 DR250X701/DR250X-701 BAJA MOTORSPORTS PART DR250X701/DR250X-701 GEAR REDUCTION 1
DR250X-702: DR250X-702 DR250X702/DR250X-702 BAJA MOTORSPORTS PART DR250X702/DR250X-702 GEAR REDUCTION 2
DR250X-703: DR250X-703 DR250X703/DR250X-703 BAJA MOTORSPORTS PART DR250X703/DR250X-703 STARTER GEAR ASSY
DR250X-704: DR250X-704 DR250X704/DR250X-704 BAJA MOTORSPORTS PART DR250X704/DR250X-704 WASHER 22W3.5W34
DR250X-705: DR250X-705 DR250X705/DR250X-705 BAJA MOTORSPORTS PART DR250X705/DR250X-705 BOLT M6W28
DR250X-706: DR250X-706 DR250X706/DR250X-706 BAJA MOTORSPORTS PART DR250X706/DR250X-706 WASHER
DR49-001: DR49-001 DR49001/DR49-001 BAJA MOTORSPORTS PART DR49001/DR49-001 CYLINDER
DR49-002: DR49-002 DR49002/DR49-002 BAJA MOTORSPORTS PART DR49002/DR49-002 REPLACED BY: DR50-002 > DR90-002 > DR70-002 - GASKET CYLINDER - N/L/A
DR49-003: DR49-003 DR49003/DR49-003 BAJA MOTORSPORTS PART DR49003/DR49-003 HEAD CYLINDER
DR49-006: DR49-006 DR49006/DR49-006 BAJA MOTORSPORTS PART DR49006/DR49-006 REPLACED BY: DR90-006 > DR70-004 GASKET CYLINDER HEAD
DR49-008: DR49-008 DR49008/DR49-008 BAJA MOTORSPORTS PART DR49008/DR49-008 REPLACED BY: 125-007 - STUD BOLT M6-1.0X32 - N/L/A
DR49-009: DR49-009 DR49009/DR49-009 BAJA MOTORSPORTS PART DR49009/DR49-009 REPLACED BY: DR49-036 > DR50-036 > 125-008 - BOLT M6-1.0X20 HEX (FT) - N/L/A
DR49-010: DR49-010 DR49010/DR49-010 BAJA MOTORSPORTS PART DR49010/DR49-010 REPLACED BY: DR90-010 - COLLAR 9.5MM - N/L/A
DR49-011: DR49-011 DR49011/DR49-011 BAJA MOTORSPORTS PART DR49011/DR49-011 REPLACED BY: DR70-056 - WASHER M14X20X2 PLATE - N/L/A
DR49-012: DR49-012 DR49012/DR49-012 BAJA MOTORSPORTS PART DR49012/DR49-012 REPLACED BY: DR50-012 > DR90-012 - PIN 8 X 14 LOCATING - N/L/A
DR49-013: DR49-013 DR49013/DR49-013 BAJA MOTORSPORTS PART DR49013/DR49-013 REPLACED BY: DR50-013 > DR70-010 > DR90-013 - RING RECTANGLE SEALING - N/L/A
DR49-014: DR49-014 DR49014/DR49-014 BAJA MOTORSPORTS PART DR49014/DR49-014 WASHER M10X15X3 RUBBER PLATE - RING RECTANGLE SEALING - N/L/A
DR49-016: DR49-016 DR49016/DR49-016 BAJA MOTORSPORTS PART DR49016/DR49-016 REPLACED BY: DR50-016 > DR90-016 RING RECTANGLE SEALING
DR49-018: DR49-018 DR49018/DR49-018 BAJA MOTORSPORTS PART DR49018/DR49-018 REPLACED BY: DR70-013 - COVER CYLINDER HEAD - N/L/A
DR49-019: DR49-019 DR49019/DR49-019 BAJA MOTORSPORTS PART DR49019/DR49-019 REPLACED BY: DR70-014 - COVER CYLINDER HEAD RIGHT - N/L/A
DR49-020: DR49-020 DR49020/DR49-020 BAJA MOTORSPORTS PART DR49020/DR49-020 REPLACED BY: DR70-015 - COVER CYLINDER HEAD LEFT - N/L/A
DR49-021: DR49-021 DR49021/DR49-021 BAJA MOTORSPORTS PART DR49021/DR49-021 REPLACED BY: DR70-016 - COVER VALVE CHAMBER - N/L/A
DR49-022: DR49-022 DR49022/DR49-022 BAJA MOTORSPORTS PART DR49022/DR49-022 REPLACED BY: DR70-017 > DR90-021 > WD90-331 - GASKET CYLINDER HEAD COVER - N/L/A
DR49-023: DR49-023 DR49023/DR49-023 BAJA MOTORSPORTS PART DR49023/DR49-023 REPLACED BY: DR70-018 - GASKET R. CYLINDER HEAD SIDE C - N/L/A
DR49-024: DR49-024 DR49024/DR49-024 BAJA MOTORSPORTS PART DR49024/DR49-024 REPLACED BY: DR70-019 > WD50-289 > DR90-023 > WD90-329 GASKET L. CYLINDER HEAD SIDE C
DR49-025: DR49-025 DR49025/DR49-025 BAJA MOTORSPORTS PART DR49025/DR49-025 REPLACED BY: DR70-120 > WD90-327 > WD90U-294 > DR50-024 GASKET CARBURETOR INSULATER
DR49-027: DR49-027 DR49027/DR49-027 BAJA MOTORSPORTS PART DR49027/DR49-027 REPLACED BY: DR90-026 > DR70-022 > 165-074 - NUT M6-1.0X5 HEX - N/L/A
DR49-028: DR49-028 DR49028/DR49-028 BAJA MOTORSPORTS PART DR49028/DR49-028 REPLACED BY: DR50-027 > 165-134 - WASHER M6X12X2 PLATE - N/L/A
DR49-029: DR49-029 DR49029/DR49-029 BAJA MOTORSPORTS PART DR49029/DR49-029 REPLACED BY: DR50-028 > DR90-028 > DR70-024 - WASHER SEALING 6MM (B) - N/L/A
DR49-030: DR49-030 DR49030/DR49-030 BAJA MOTORSPORTS PART DR49030/DR49-030 REPLACED BY: DR49-028 > DR50-027 > 165-134 - WASHER M6X12X2 PLATE - N/L/A
DR49-031: DR49-031 DR49031/DR49-031 BAJA MOTORSPORTS PART DR49031/DR49-031 ROUND NUT - WASHER M6X12X2 PLATE - N/L/A
DR49-032: DR49-032 DR49032/DR49-032 BAJA MOTORSPORTS PART DR49032/DR49-032 REPLACED BY: DR90-031 > DR70-026 O-RING 30.8-3.2
DR49-033: DR49-033 DR49033/DR49-033 BAJA MOTORSPORTS PART DR49033/DR49-033 REPLACED BY: DR90-032 - O-RING 25X2.4 - N/L/A
DR49-034: DR49-034 DR49034/DR49-034 BAJA MOTORSPORTS PART DR49034/DR49-034 REPLACED BY: DR90-033 - BOLT M6-1.0X110 FLANGE (PT) - N/L/A
DR49-035: DR49-035 DR49035/DR49-035 BAJA MOTORSPORTS PART DR49035/DR49-035 REPLACED BY: 125-414 - BOLT M6-1.0X20 FLANGE (FT) - N/L/A
DR49-036: DR49-036 DR49036/DR49-036 BAJA MOTORSPORTS PART DR49036/DR49-036 REPLACED BY: DR50-036 > 125-008 - BOLT M6-1.0X20 HEX (FT) - N/L/A
DR49-037: DR49-037 DR49037/DR49-037 BAJA MOTORSPORTS PART DR49037/DR49-037 REPLACED BY: DR49-036 > DR50-036 > 125-008 - BOLT M6-1.0X20 HEX (FT) - N/L/A
DR49-038: DR49-038 DR49038/DR49-038 BAJA MOTORSPORTS PART DR49038/DR49-038 REPLACED BY: DR70-032 > ADR70-032 - PLUG SPARK - N/L/A
DR49-039: DR49-039 DR49039/DR49-039 BAJA MOTORSPORTS PART DR49039/DR49-039 REPLACED BY: DR50-039 > DR70-033 SEAL VALVE STEM GROUP
DR49-040: DR49-040 DR49040/DR49-040 BAJA MOTORSPORTS PART DR49040/DR49-040 CAMSHAFT - SEAL VALVE STEM GROUP - N/L/A
DR49-041: DR49-041 DR49041/DR49-041 BAJA MOTORSPORTS PART DR49041/DR49-041 ROCKER ARM - SEAL VALVE STEM GROUP - N/L/A
DR49-042: DR49-042 DR49042/DR49-042 BAJA MOTORSPORTS PART DR49042/DR49-042 SHAFT ROCKER ARM - SEAL VALVE STEM GROUP - N/L/A
DR49-043: DR49-043 DR49043/DR49-043 BAJA MOTORSPORTS PART DR49043/DR49-043 REPLACED BY: DR50-044 VALVE INTAKE
DR49-044: DR49-044 DR49044/DR49-044 BAJA MOTORSPORTS PART DR49044/DR49-044 VALVE EXHAUST - VALVE INTAKE - N/L/A
DR49-045: DR49-045 DR49045/DR49-045 BAJA MOTORSPORTS PART DR49045/DR49-045 SPRING VALVE OUTER - VALVE INTAKE - N/L/A
DR49-046: DR49-046 DR49046/DR49-046 BAJA MOTORSPORTS PART DR49046/DR49-046 SPRING VALVE INNER - VALVE INTAKE - N/L/A
DR49-047: DR49-047 DR49047/DR49-047 BAJA MOTORSPORTS PART DR49047/DR49-047 RETAINER VALVE SPRING - VALVE INTAKE - N/L/A
DR49-048: DR49-048 DR49048/DR49-048 BAJA MOTORSPORTS PART DR49048/DR49-048 REPLACED BY: DR70-042 > DR90-049 - RETAINER VAVLE SPRING OUTER - N/L/A
DR49-049: DR49-049 DR49049/DR49-049 BAJA MOTORSPORTS PART DR49049/DR49-049 COTTER VALVE - RETAINER VAVLE SPRING OUTER - N/L/A
DR49-050: DR49-050 DR49050/DR49-050 BAJA MOTORSPORTS PART DR49050/DR49-050 FRONT WHEEL BEARING - RETAINER VAVLE SPRING OUTER - N/L/A
DR49-051: DR49-051 DR49051/DR49-051 BAJA MOTORSPORTS PART DR49051/DR49-051 COVER FRONT BRAKE - RETAINER VAVLE SPRING OUTER - N/L/A
DR49-052: DR49-052 DR49052/DR49-052 BAJA MOTORSPORTS PART DR49052/DR49-052 REPLACED BY: DR70-046 - CHAIN TIMING - N/L/A
DR49-053: DR49-053 DR49053/DR49-053 BAJA MOTORSPORTS PART DR49053/DR49-053 REPLACED BY: DR70-047 - AXLE OIL PUMP SPROCKET - N/L/A
DR49-054: DR49-054 DR49054/DR49-054 BAJA MOTORSPORTS PART DR49054/DR49-054 REPLACED BY: DR70-277 - TENSIONER TIMING CHAIN - N/L/A
DR49-055: DR49-055 DR49055/DR49-055 BAJA MOTORSPORTS PART DR49055/DR49-055 REPLACED BY: DR70-048 - ROLLER TIMING CHAIN TENSIONER - N/L/A
DR49-056: DR49-056 DR49056/DR49-056 BAJA MOTORSPORTS PART DR49056/DR49-056 REPLACED BY: DR70-049 - SPROCKET DRIVEN TIMING CHAIN - N/L/A
DR49-057: DR49-057 DR49057/DR49-057 BAJA MOTORSPORTS PART DR49057/DR49-057 REPLACED BY: DR70-050 - ROLLER TIMING CHAIN GUIDE - N/L/A
DR49-058: DR49-058 DR49058/DR49-058 BAJA MOTORSPORTS PART DR49058/DR49-058 REPLACED BY: DR90-060 - BOLT M5-0.8X12 HEX (FT) - N/L/A
DR49-059: DR49-059 DR49059/DR49-059 BAJA MOTORSPORTS PART DR49059/DR49-059 REPLACED BY: DR90-061 - WASHER M8X16X2 PLATE - N/L/A
DR49-060: DR49-060 DR49060/DR49-060 BAJA MOTORSPORTS PART DR49060/DR49-060 REPLACED BY: DR70-053 - PIN TIMING CHAIN ROLLER - N/L/A
DR49-061: DR49-061 DR49061/DR49-061 BAJA MOTORSPORTS PART DR49061/DR49-061 REPLACED BY: DR70-054 - SPROCKET OIL PUMP - N/L/A
DR49-062: DR49-062 DR49062/DR49-062 BAJA MOTORSPORTS PART DR49062/DR49-062 REPLACED BY: DR70-055 - PIVOT TIMING CHAIN TENSIONER - N/L/A
DR49-063: DR49-063 DR49063/DR49-063 BAJA MOTORSPORTS PART DR49063/DR49-063 COUNTER SHAFT TRANSMISSION ASS
DR49-066: DR49-066 DR49066/DR49-066 BAJA MOTORSPORTS PART DR49066/DR49-066 REPLACED BY: DR90-068 > DR70-056 - WASHER M14X20X2 PLATE - N/L/A
DR49-067: DR49-067 DR49067/DR49-067 BAJA MOTORSPORTS PART DR49067/DR49-067 REPLACED BY: DR90-069 - LLC-BOLT M14-1.5X12 FLANGE (P - N/L/A
DR49-068: DR49-068 DR49068/DR49-068 BAJA MOTORSPORTS PART DR49068/DR49-068 PLATE CLUTCH CAM - LLC-BOLT M14-1.5X12 FLANGE (P - N/L/A
DR49-069: DR49-069 DR49069/DR49-069 BAJA MOTORSPORTS PART DR49069/DR49-069 REPLACED BY: DR70-059 - MAGNETO ASSY - N/L/A
DR49-070: DR49-070 DR49070/DR49-070 BAJA MOTORSPORTS PART DR49070/DR49-070 REPLACED BY: DR90-073 FLYWHEEL
DR49-074: DR49-074 DR49074/DR49-074 BAJA MOTORSPORTS PART DR49074/DR49-074 REPLACED BY: DR70-061 > DR90-078 - NUT M10-1.25X11 FLANGE SPRING - N/L/A
DR49-075: DR49-075 DR49075/DR49-075 BAJA MOTORSPORTS PART DR49075/DR49-075 AVAILABLE - NUT M10-1.25X11 FLANGE SPRING - N/L/A
DR49-076: DR49-076 DR49076/DR49-076 BAJA MOTORSPORTS PART DR49076/DR49-076 REPLACED BY: DR90-080 OIL SEAL
DR49-077: DR49-077 DR49077/DR49-077 BAJA MOTORSPORTS PART DR49077/DR49-077 REPLACED BY: DR70-064 O-RING 6.5X1.8
DR49-078: DR49-078 DR49078/DR49-078 BAJA MOTORSPORTS PART DR49078/DR49-078 REPLACED BY: DR90-082 - BOLT M6-1.0X10 FLAT (FT) - N/L/A
DR49-079: DR49-079 DR49079/DR49-079 BAJA MOTORSPORTS PART DR49079/DR49-079 REPLACED BY: 125-080 - BOLT M6-1.0X30 FLANGE (PT) - N/L/A
DR49-080: DR49-080 DR49080/DR49-080 BAJA MOTORSPORTS PART DR49080/DR49-080 REPLACED BY: 125-080 - BOLT M6-1.0X30 FLANGE (PT) - N/L/A
DR49-081: DR49-081 DR49081/DR49-081 BAJA MOTORSPORTS PART DR49081/DR49-081 COVER RIGHT CRANKCASE - BOLT M6-1.0X30 FLANGE (PT) - N/L/A
DR49-082: DR49-082 DR49082/DR49-082 BAJA MOTORSPORTS PART DR49082/DR49-082 Gasket R crankcase cover - BOLT M6-1.0X30 FLANGE (PT) - N/L/A
DR49-083: DR49-083 DR49083/DR49-083 BAJA MOTORSPORTS PART DR49083/DR49-083 REPLACED BY: DR90-095 - DIPSTICK - N/L/A
DR49-084: DR49-084 DR49084/DR49-084 BAJA MOTORSPORTS PART DR49084/DR49-084 ARM CLUTCH CASE - DIPSTICK - N/L/A
DR49-085: DR49-085 DR49085/DR49-085 BAJA MOTORSPORTS PART DR49085/DR49-085 REPLACED BY: DR90-091 - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR49-086: DR49-086 DR49086/DR49-086 BAJA MOTORSPORTS PART DR49086/DR49-086 HOLDER CLUTCH CASE ARM - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR49-088: DR49-088 DR49088/DR49-088 BAJA MOTORSPORTS PART DR49088/DR49-088 Bolt adjusting clutch - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR49-089: DR49-089 DR49089/DR49-089 BAJA MOTORSPORTS PART DR49089/DR49-089 Clamper high tension wire - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR49-090: DR49-090 DR49090/DR49-090 BAJA MOTORSPORTS PART DR49090/DR49-090 WASHER M8X14X2 PLATE - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR49-092: DR49-092 DR49092/DR49-092 BAJA MOTORSPORTS PART DR49092/DR49-092 Pin 8 12 - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR49-093: DR49-093 DR49093/DR49-093 BAJA MOTORSPORTS PART DR49093/DR49-093 SEAL 13.8X24X5 OIL
DR49-094: DR49-094 DR49094/DR49-094 BAJA MOTORSPORTS PART DR49094/DR49-094 O-ring 7.5 1.8
DR49-095: DR49-095 DR49095/DR49-095 BAJA MOTORSPORTS PART DR49095/DR49-095 O-ring 18 3
DR49-096: DR49-096 DR49096/DR49-096 BAJA MOTORSPORTS PART DR49096/DR49-096 REPLACED BY: DR70-083 - CLUTCH ASSEMBLY - N/L/A
DR49-098: DR49-098 DR49098/DR49-098 BAJA MOTORSPORTS PART DR49098/DR49-098 CLUTCH END COVER - CLUTCH ASSEMBLY - N/L/A
DR49-099: DR49-099 DR49099/DR49-099 BAJA MOTORSPORTS PART DR49099/DR49-099 GASKET CLUTCH END COVER - CLUTCH ASSEMBLY - N/L/A
DR49-100: DR49-100 DR49100/DR49-100 BAJA MOTORSPORTS PART DR49100/DR49-100 FRAME - CLUTCH ASSEMBLY - N/L/A
DR49-101: DR49-101 DR49101/DR49-101 BAJA MOTORSPORTS PART DR49101/DR49-101 Nut M8 - CLUTCH ASSEMBLY - N/L/A
DR49-103: DR49-103 DR49103/DR49-103 BAJA MOTORSPORTS PART DR49103/DR49-103 CLIP A FRONT BRAKE CABLE - CLUTCH ASSEMBLY - N/L/A
DR49-104: DR49-104 DR49104/DR49-104 BAJA MOTORSPORTS PART DR49104/DR49-104 CLIP B FRONT BRAKE CABLE - CLUTCH ASSEMBLY - N/L/A
DR49-105: DR49-105 DR49105/DR49-105 BAJA MOTORSPORTS PART DR49105/DR49-105 REPLACED BY: DR90-090 - BOLT M6-1.0X40 FLANGE (PT) - N/L/A
DR49-106: DR49-106 DR49106/DR49-106 BAJA MOTORSPORTS PART DR49106/DR49-106 SWING ARM - BOLT M6-1.0X40 FLANGE (PT) - N/L/A
DR49-107: DR49-107 DR49107/DR49-107 BAJA MOTORSPORTS PART DR49107/DR49-107 SHAFT REAR SWING ARM - BOLT M6-1.0X40 FLANGE (PT) - N/L/A
DR49-108: DR49-108 DR49108/DR49-108 BAJA MOTORSPORTS PART DR49108/DR49-108 ADJUSTER CHAIN - BOLT M6-1.0X40 FLANGE (PT) - N/L/A
DR49-109: DR49-109 DR49109/DR49-109 BAJA MOTORSPORTS PART DR49109/DR49-109 ADJUSTER CHAIN RIGHT - BOLT M6-1.0X40 FLANGE (PT) - N/L/A
DR49-110: DR49-110 DR49110/DR49-110 BAJA MOTORSPORTS PART DR49110/DR49-110 REPLACED BY: DR70-090 - BRACKET FOOTREST - N/L/A
DR49-111: DR49-111 DR49111/DR49-111 BAJA MOTORSPORTS PART DR49111/DR49-111 SHOCK ABSORBER FRONT LEFT - BRACKET FOOTREST - N/L/A
DR49-112: DR49-112 DR49112/DR49-112 BAJA MOTORSPORTS PART DR49112/DR49-112 SHOCK ABSORBER FRONT RIGHT - BRACKET FOOTREST - N/L/A
DR49-113: DR49-113 DR49113/DR49-113 BAJA MOTORSPORTS PART DR49113/DR49-113 SHOCK ABSORBER REAR - BRACKET FOOTREST - N/L/A
DR49-114: DR49-114 DR49114/DR49-114 BAJA MOTORSPORTS PART DR49114/DR49-114 ENGINE (50CC DIRT BIKE)
DR49-115: DR49-115 DR49115/DR49-115 BAJA MOTORSPORTS PART DR49115/DR49-115 REPLACED BY: DR70-118 - COVER LEFT CRANKCASE - N/L/A
DR49-116: DR49-116 DR49116/DR49-116 BAJA MOTORSPORTS PART DR49116/DR49-116 REPLACED BY: DR70-119 PIPE INTAKE
DR49-117: DR49-117 DR49117/DR49-117 BAJA MOTORSPORTS PART DR49117/DR49-117 REPLACED BY: WD90S-193 - BOLT M6-1.0X64 FLANGE (PT) - N/L/A
DR49-118: DR49-118 DR49118/DR49-118 BAJA MOTORSPORTS PART DR49118/DR49-118 REPLACED BY: DR70-121 GASKET INTAKE PIPE
DR49-119: DR49-119 DR49119/DR49-119 BAJA MOTORSPORTS PART DR49119/DR49-119 REPLACED BY: DR70-122 FILTER AIR
DR49-120: DR49-120 DR49120/DR49-120 BAJA MOTORSPORTS PART DR49120/DR49-120 REPLACED BY: DR70-123 - CARBURETOR - N/L/A
DR49-121: DR49-121 DR49121/DR49-121 BAJA MOTORSPORTS PART DR49121/DR49-121 REPLACED BY: DR70-124 - MUFFLER ASSEMBLY - N/L/A
DR49-122: DR49-122 DR49122/DR49-122 BAJA MOTORSPORTS PART DR49122/DR49-122 REPLACED BY: DR70-126 PEDAL KICKSTARTER
DR49-123: DR49-123 DR49123/DR49-123 BAJA MOTORSPORTS PART DR49123/DR49-123 REPLACED BY: DR70-330 > DR90-205 - GEARSHIFT ASSEMBLY - N/L/A
DR49-124: DR49-124 DR49124/DR49-124 BAJA MOTORSPORTS PART DR49124/DR49-124 REPLACED BY: DR70-127 - GRIP LEFT - N/L/A
DR49-125: DR49-125 DR49125/DR49-125 BAJA MOTORSPORTS PART DR49125/DR49-125 REPLACED BY: DR70-128 > MB200-100 > DB30R-126 RIGHT GRIP
DR49-126: DR49-126 DR49126/DR49-126 BAJA MOTORSPORTS PART DR49126/DR49-126 WIRING HARNESS MAIN
DR49-127: DR49-127 DR49127/DR49-127 BAJA MOTORSPORTS PART DR49127/DR49-127 REPLACED BY: DR70-130 > DR90-342 - COIL IGNITION - N/L/A
DR49-128: DR49-128 DR49128/DR49-128 BAJA MOTORSPORTS PART DR49128/DR49-128 REPLACED BY: DR70-131 CDI
DR49-129: DR49-129 DR49129/DR49-129 BAJA MOTORSPORTS PART DR49129/DR49-129 REPLACED BY: DR70-132 > DR50-419 > DR90-460 > DB30R-127 THROTTLE HOUSING
DR49-130: DR49-130 DR49130/DR49-130 BAJA MOTORSPORTS PART DR49130/DR49-130 REPLACED BY: DR70-133 SWITCH ASSEMBLY ON AND OFF
DR49-131: DR49-131 DR49131/DR49-131 BAJA MOTORSPORTS PART DR49131/DR49-131 REPLACED BY: DR70-134 LEVER RIGHT BRAKE
DR49-132: DR49-132 DR49132/DR49-132 BAJA MOTORSPORTS PART DR49132/DR49-132 CHAIN 428 / 45 LINKS - LEVER RIGHT BRAKE - N/L/A
DR49-133: DR49-133 DR49133/DR49-133 BAJA MOTORSPORTS PART DR49133/DR49-133 REPLACED BY: DR70-136 HANDLEBAR
DR49-134: DR49-134 DR49134/DR49-134 BAJA MOTORSPORTS PART DR49134/DR49-134 FENDER FRONT - HANDLEBAR - N/L/A
DR49-135: DR49-135 DR49135/DR49-135 BAJA MOTORSPORTS PART DR49135/DR49-135 COVER LEFT FUEL TANK - HANDLEBAR - N/L/A
DR49-136: DR49-136 DR49136/DR49-136 BAJA MOTORSPORTS PART DR49136/DR49-136 COVER RIGHT FUEL TANK - HANDLEBAR - N/L/A
DR49-137: DR49-137 DR49137/DR49-137 BAJA MOTORSPORTS PART DR49137/DR49-137 COVER LEFT SIDE - HANDLEBAR - N/L/A
DR49-138: DR49-138 DR49138/DR49-138 BAJA MOTORSPORTS PART DR49138/DR49-138 COVER RIGHT SIDE - HANDLEBAR - N/L/A
DR49-139: DR49-139 DR49139/DR49-139 BAJA MOTORSPORTS PART DR49139/DR49-139 FENDER REAR - HANDLEBAR - N/L/A
DR49-140: DR49-140 DR49140/DR49-140 BAJA MOTORSPORTS PART DR49140/DR49-140 GUARD CHAIN PROTECTOR - HANDLEBAR - N/L/A
DR49-141: DR49-141 DR49141/DR49-141 BAJA MOTORSPORTS PART DR49141/DR49-141 REPLACED BY: DR70-226 > DR90-148 - STUD BOLT M6-1.0X195 - N/L/A
DR49-142: DR49-142 DR49142/DR49-142 BAJA MOTORSPORTS PART DR49142/DR49-142 NUMBER PLATE - STUD BOLT M6-1.0X195 - N/L/A
DR49-143: DR49-143 DR49143/DR49-143 BAJA MOTORSPORTS PART DR49143/DR49-143 NUT M6-1.0X17 CAP - STUD BOLT M6-1.0X195 - N/L/A
DR49-144: DR49-144 DR49144/DR49-144 BAJA MOTORSPORTS PART DR49144/DR49-144 CABLE FRONT BRAKE - STUD BOLT M6-1.0X195 - N/L/A
DR49-145: DR49-145 DR49145/DR49-145 BAJA MOTORSPORTS PART DR49145/DR49-145 REPLACED BY: DR50X-335 CABLE THROTTLE
DR49-146: DR49-146 DR49146/DR49-146 BAJA MOTORSPORTS PART DR49146/DR49-146 REPLACED BY: DR70-147 - TANK FUEL - N/L/A
DR49-147: DR49-147 DR49147/DR49-147 BAJA MOTORSPORTS PART DR49147/DR49-147 REPLACED BY: DR70-148 - CAP FUEL TANK - N/L/A
DR49-149: DR49-149 DR49149/DR49-149 BAJA MOTORSPORTS PART DR49149/DR49-149 TAIL PIPE PLUG A - CAP FUEL TANK - N/L/A
DR49-150: DR49-150 DR49150/DR49-150 BAJA MOTORSPORTS PART DR49150/DR49-150 TAIL PIPE PLUG B - CAP FUEL TANK - N/L/A
DR49-151: DR49-151 DR49151/DR49-151 BAJA MOTORSPORTS PART DR49151/DR49-151 REPLACED BY: DR70-152 - WASHER M9X24X13 RUBBER - N/L/A
DR49-152: DR49-152 DR49152/DR49-152 BAJA MOTORSPORTS PART DR49152/DR49-152 REPLACED BY: DR70-152 - WASHER M9X24X13 RUBBER - N/L/A
DR49-153: DR49-153 DR49153/DR49-153 BAJA MOTORSPORTS PART DR49153/DR49-153 COVER CHAIN PROTECTOR - WASHER M9X24X13 RUBBER - N/L/A
DR49-154: DR49-154 DR49154/DR49-154 BAJA MOTORSPORTS PART DR49154/DR49-154 SEAT - WASHER M9X24X13 RUBBER - N/L/A
DR49-158: DR49-158 DR49158/DR49-158 BAJA MOTORSPORTS PART DR49158/DR49-158 AXLE FRONT - WASHER M9X24X13 RUBBER - N/L/A
DR49-160: DR49-160 DR49160/DR49-160 BAJA MOTORSPORTS PART DR49160/DR49-160 AXLE REAR - WASHER M9X24X13 RUBBER - N/L/A
DR49-163: DR49-163 DR49163/DR49-163 BAJA MOTORSPORTS PART DR49163/DR49-163 ADJUSTING NUT COMP - WASHER M9X24X13 RUBBER - N/L/A
DR49-164: DR49-164 DR49164/DR49-164 BAJA MOTORSPORTS PART DR49164/DR49-164 STEERING STEM ASSEMBLY - WASHER M9X24X13 RUBBER - N/L/A
DR49-165: DR49-165 DR49165/DR49-165 BAJA MOTORSPORTS PART DR49165/DR49-165 NUT M8 - WASHER M9X24X13 RUBBER - N/L/A
DR49-167: DR49-167 DR49167/DR49-167 BAJA MOTORSPORTS PART DR49167/DR49-167 RUBBER GASKET REAR WHEEL - WASHER M9X24X13 RUBBER - N/L/A
DR49-168: DR49-168 DR49168/DR49-168 BAJA MOTORSPORTS PART DR49168/DR49-168 REPLACED BY: DR50X-229 > DR50X-255 TIRE FRONT 10"
DR49-169: DR49-169 DR49169/DR49-169 BAJA MOTORSPORTS PART DR49169/DR49-169 RIM FRONT WHEEL (1.4X10) - TIRE FRONT 10" - N/L/A
DR49-170: DR49-170 DR49170/DR49-170 BAJA MOTORSPORTS PART DR49170/DR49-170 REPLACED BY: DR50X-248 RIM REAR ASSY. 1.40*10"
DR49-171: DR49-171 DR49171/DR49-171 BAJA MOTORSPORTS PART DR49171/DR49-171 SPROCKET REAR WHEEL - RIM REAR ASSY. 1.40*10" - N/L/A
DR49-172: DR49-172 DR49172/DR49-172 BAJA MOTORSPORTS PART DR49172/DR49-172 REPLACED BY: DR70-125 - PEDAL GEARSHIFT - N/L/A
DR49-173: DR49-173 DR49173/DR49-173 BAJA MOTORSPORTS PART DR49173/DR49-173 SPRING GEARSHIFT DRUM STOPPER - PEDAL GEARSHIFT - N/L/A
DR49-174: DR49-174 DR49174/DR49-174 BAJA MOTORSPORTS PART DR49174/DR49-174 REPLACED BY: DR70-175 - ROD REAR BRAKE 1.4X12 RIM WITH - N/L/A
DR49-175: DR49-175 DR49175/DR49-175 BAJA MOTORSPORTS PART DR49175/DR49-175 REPLACED BY: DR70-295 - ROD TENSIONER PUSH ASSEMBLY - N/L/A
DR49-176: DR49-176 DR49176/DR49-176 BAJA MOTORSPORTS PART DR49176/DR49-176 RUBBER - ROD TENSIONER PUSH ASSEMBLY - N/L/A
DR49-177: DR49-177 DR49177/DR49-177 BAJA MOTORSPORTS PART DR49177/DR49-177 RUBBER ECLIPES - ROD TENSIONER PUSH ASSEMBLY - N/L/A
DR49-183: DR49-183 DR49183/DR49-183 BAJA MOTORSPORTS PART DR49183/DR49-183 REPLACED BY: DR70-313 - SPROCKET DRIVE - N/L/A
DR49-184: DR49-184 DR49184/DR49-184 BAJA MOTORSPORTS PART DR49184/DR49-184 REPLACED BY: DR70-314 - PLATE FIX DRIVE SPROCKET - N/L/A
DR49-185: DR49-185 DR49185/DR49-185 BAJA MOTORSPORTS PART DR49185/DR49-185 REPLACED BY: DR70-311 - MAIN SHAFT TRANSMISSION - N/L/A
DR49-186: DR49-186 DR49186/DR49-186 BAJA MOTORSPORTS PART DR49186/DR49-186 REPLACED BY: DR70-312 - COUNTER SHAFT TRANSMISSION - N/L/A
DR49-191: DR49-191 DR49191/DR49-191 BAJA MOTORSPORTS PART DR49191/DR49-191 REPLACED BY: DR70-316 SEAL OIL COUNTER SHAFT
DR49-192: DR49-192 DR49192/DR49-192 BAJA MOTORSPORTS PART DR49192/DR49-192 REPLACED BY: 165-055 - BOLT M6-1.0X10 HEX (FT) - N/L/A
DR49-193: DR49-193 DR49193/DR49-193 BAJA MOTORSPORTS PART DR49193/DR49-193 REPLACED BY: DR70-318 > BA150-217 BRG BALL RADIAL 6203
DR49-194: DR49-194 DR49194/DR49-194 BAJA MOTORSPORTS PART DR49194/DR49-194 REPLACED BY: DR70-319 - BEARING 13.5 NEEDLE - N/L/A
DR49-198: DR49-198 DR49198/DR49-198 BAJA MOTORSPORTS PART DR49198/DR49-198 REPLACED BY: DR90-315 - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-200: DR49-200 DR49200/DR49-200 BAJA MOTORSPORTS PART DR49200/DR49-200 UPPER BRACKET HANDLEBAR - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-201: DR49-201 DR49201/DR49-201 BAJA MOTORSPORTS PART DR49201/DR49-201 REPLACED BY: DR70-364 > 125-289 - WASHER M22X36X1 PLATE - N/L/A
DR49-202: DR49-202 DR49202/DR49-202 BAJA MOTORSPORTS PART DR49202/DR49-202 STOPPER GEARSHIFT DRUM - WASHER M22X36X1 PLATE - N/L/A
DR49-203: DR49-203 DR49203/DR49-203 BAJA MOTORSPORTS PART DR49203/DR49-203 REPLACED BY: DR70-321 - MAIN SHAFT TRANSMISSION ASSEMB - N/L/A
DR49-205: DR49-205 DR49205/DR49-205 BAJA MOTORSPORTS PART DR49205/DR49-205 LOWER BRAKCET HANDLEBAR - MAIN SHAFT TRANSMISSION ASSEMB - N/L/A
DR49-206: DR49-206 DR49206/DR49-206 BAJA MOTORSPORTS PART DR49206/DR49-206 REPLACED BY: DR70-285 - PLATE UPPER CONNECTING - N/L/A
DR49-207: DR49-207 DR49207/DR49-207 BAJA MOTORSPORTS PART DR49207/DR49-207 Bolt M8 35 - PLATE UPPER CONNECTING - N/L/A
DR49-210: DR49-210 DR49210/DR49-210 BAJA MOTORSPORTS PART DR49210/DR49-210 REPLACED BY: 165-134 - WASHER M6X12X2 PLATE - N/L/A
DR49-211: DR49-211 DR49211/DR49-211 BAJA MOTORSPORTS PART DR49211/DR49-211 PLUG RUBBER GEARSHIFT DRUM ASS - WASHER M6X12X2 PLATE - N/L/A
DR49-213: DR49-213 DR49213/DR49-213 BAJA MOTORSPORTS PART DR49213/DR49-213 REPLACED BY: 125-353 - BOLT M6-1.0X16 FLANGE (FT) - N/L/A
DR49-214: DR49-214 DR49214/DR49-214 BAJA MOTORSPORTS PART DR49214/DR49-214 REPLACED BY: 165-166 - BOLT M6-1.0X12 FLANGE (FT) - N/L/A
DR49-215: DR49-215 DR49215/DR49-215 BAJA MOTORSPORTS PART DR49215/DR49-215 REPLACED BY: DR90-187 - GEARSHIFT DRUM ASSY - N/L/A
DR49-216: DR49-216 DR49216/DR49-216 BAJA MOTORSPORTS PART DR49216/DR49-216 SHAFT GEARSHIFT - GEARSHIFT DRUM ASSY - N/L/A
DR49-219: DR49-219 DR49219/DR49-219 BAJA MOTORSPORTS PART DR49219/DR49-219 REPLACED BY: DR90-522 - KICK STARTER SHAFT ASSEMBLY - N/L/A
DR49-221: DR49-221 DR49221/DR49-221 BAJA MOTORSPORTS PART DR49221/DR49-221 RETAINER RATCHET SPRING - KICK STARTER SHAFT ASSEMBLY - N/L/A
DR49-222: DR49-222 DR49222/DR49-222 BAJA MOTORSPORTS PART DR49222/DR49-222 REPLACED BY: 125-318 - BOLT M6-1.0X10 ROUND (FT) - N/L/A
DR49-223: DR49-223 DR49223/DR49-223 BAJA MOTORSPORTS PART DR49223/DR49-223 REPLACED BY: DR90-447 - WASHER M6X10X2X SPRING - N/L/A
DR49-224: DR49-224 DR49224/DR49-224 BAJA MOTORSPORTS PART DR49224/DR49-224 RETAINER KICK STARTER SPRING - WASHER M6X10X2X SPRING - N/L/A
DR49-225: DR49-225 DR49225/DR49-225 BAJA MOTORSPORTS PART DR49225/DR49-225 BOLT HEX M6X20 - WASHER M6X10X2X SPRING - N/L/A
DR49-230: DR49-230 DR49230/DR49-230 BAJA MOTORSPORTS PART DR49230/DR49-230 THRUST WASHER - WASHER M6X10X2X SPRING - N/L/A
DR49-263: DR49-263 DR49263/DR49-263 BAJA MOTORSPORTS PART DR49263/DR49-263 GEAR PRIMARY DRIVEN - WASHER M6X10X2X SPRING - N/L/A
DR49-264: DR49-264 DR49264/DR49-264 BAJA MOTORSPORTS PART DR49264/DR49-264 REPLACED BY: DR90-252 - BOLT M8-1.25X115 HEX (PT) - N/L/A
DR49-267: DR49-267 DR49267/DR49-267 BAJA MOTORSPORTS PART DR49267/DR49-267 NUT M8 - BOLT M8-1.25X115 HEX (PT) - N/L/A
DR49-268: DR49-268 DR49268/DR49-268 BAJA MOTORSPORTS PART DR49268/DR49-268 BOLT M8*115R - BOLT M8-1.25X115 HEX (PT) - N/L/A
DR49-269: DR49-269 DR49269/DR49-269 BAJA MOTORSPORTS PART DR49269/DR49-269 RUBBER DAMPENING - BOLT M8-1.25X115 HEX (PT) - N/L/A
DR49-275: DR49-275 DR49275/DR49-275 BAJA MOTORSPORTS PART DR49275/DR49-275 PIN REAR SHOCK ABSORBER CONNEC - BOLT M8-1.25X115 HEX (PT) - N/L/A
DR49-276: DR49-276 DR49276/DR49-276 BAJA MOTORSPORTS PART DR49276/DR49-276 REPLACED BY: DR90-315 - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-278: DR49-278 DR49278/DR49-278 BAJA MOTORSPORTS PART DR49278/DR49-278 WASHER - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-279: DR49-279 DR49279/DR49-279 BAJA MOTORSPORTS PART DR49279/DR49-279 BOLT - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-280: DR49-280 DR49280/DR49-280 BAJA MOTORSPORTS PART DR49280/DR49-280 KEY SEMI-CIRCLE - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-281: DR49-281 DR49281/DR49-281 BAJA MOTORSPORTS PART DR49281/DR49-281 REPLACED BY: DR70-188 TUBE VENT
DR49-282: DR49-282 DR49282/DR49-282 BAJA MOTORSPORTS PART DR49282/DR49-282 REPLACED BY: DR70-206 - GASKET CRANKCASE - N/L/A
DR49-283: DR49-283 DR49283/DR49-283 BAJA MOTORSPORTS PART DR49283/DR49-283 REPLACED BY: DR70-193 PIN PISTON
DR49-284: DR49-284 DR49284/DR49-284 BAJA MOTORSPORTS PART DR49284/DR49-284 REFLECTOR YELLOW ROUND - PIN PISTON - N/L/A
DR49-286: DR49-286 DR49286/DR49-286 BAJA MOTORSPORTS PART DR49286/DR49-286 BUSH REAR WHEEL LEFT - PIN PISTON - N/L/A
DR49-287: DR49-287 DR49287/DR49-287 BAJA MOTORSPORTS PART DR49287/DR49-287 REAR WHEEL RIGHT BUSH - PIN PISTON - N/L/A
DR49-288: DR49-288 DR49288/DR49-288 BAJA MOTORSPORTS PART DR49288/DR49-288 REPLACED BY: DR90-339 - NUT M12-1.25X13 FLANGE SELF LO - N/L/A
DR49-289: DR49-289 DR49289/DR49-289 BAJA MOTORSPORTS PART DR49289/DR49-289 REPLACED BY: 165-118 - BOLT M8-1.25X30 FLANGE (FT) - N/L/A
DR49-290: DR49-290 DR49290/DR49-290 BAJA MOTORSPORTS PART DR49290/DR49-290 REPLACED BY: DR90-241 - WASHER M8X14X3 SPRING - N/L/A
DR49-291: DR49-291 DR49291/DR49-291 BAJA MOTORSPORTS PART DR49291/DR49-291 REPLACED BY: DR70-257 RINGS PISTON
DR49-293: DR49-293 DR49293/DR49-293 BAJA MOTORSPORTS PART DR49293/DR49-293 TUBE FRONT & REAR 2.5/2.75 X 1 - RINGS PISTON - N/L/A
DR49-294: DR49-294 DR49294/DR49-294 BAJA MOTORSPORTS PART DR49294/DR49-294 RIM BAND - RINGS PISTON - N/L/A
DR49-296: DR49-296 DR49296/DR49-296 BAJA MOTORSPORTS PART DR49296/DR49-296 REPLACED BY: WD90S-193 - BOLT M6-1.0X64 FLANGE (PT) - N/L/A
DR49-297: DR49-297 DR49297/DR49-297 BAJA MOTORSPORTS PART DR49297/DR49-297 BUSH FRONT WHEEL RIGHT - BOLT M6-1.0X64 FLANGE (PT) - N/L/A
DR49-300: DR49-300 DR49300/DR49-300 BAJA MOTORSPORTS PART DR49300/DR49-300 Nut M6 - BOLT M6-1.0X64 FLANGE (PT) - N/L/A
DR49-301: DR49-301 DR49301/DR49-301 BAJA MOTORSPORTS PART DR49301/DR49-301 REPLACED BY: DR70-187 - FOOTREST LEFT - N/L/A
DR49-303: DR49-303 DR49303/DR49-303 BAJA MOTORSPORTS PART DR49303/DR49-303 REPLACED BY: DR70-220 - GASKET EXHAUST - N/L/A
DR49-304: DR49-304 DR49304/DR49-304 BAJA MOTORSPORTS PART DR49304/DR49-304 REPLACED BY: DR70-374 - BOLT M8X35 - N/L/A
DR49-314: DR49-314 DR49314/DR49-314 BAJA MOTORSPORTS PART DR49314/DR49-314 REPLACED BY: DR70-248 - SLEEVE OIL PUMP SHAFT - N/L/A
DR49-318: DR49-318 DR49318/DR49-318 BAJA MOTORSPORTS PART DR49318/DR49-318 REPLACED BY: DR70-258 - PISTON - N/L/A
DR49-324: DR49-324 DR49324/DR49-324 BAJA MOTORSPORTS PART DR49324/DR49-324 BRAKE SHOES REAR WHEEL - PISTON - N/L/A
DR49-326: DR49-326 DR49326/DR49-326 BAJA MOTORSPORTS PART DR49326/DR49-326 BEARING ASSEMBLY STEERING STEM - PISTON - N/L/A
DR49-328: DR49-328 DR49328/DR49-328 BAJA MOTORSPORTS PART DR49328/DR49-328 BRAKE ASSEMBLY FRONT - PISTON - N/L/A
DR49-332: DR49-332 DR49332/DR49-332 BAJA MOTORSPORTS PART DR49332/DR49-332 STEM STEERING - PISTON - N/L/A
DR49-334: DR49-334 DR49334/DR49-334 BAJA MOTORSPORTS PART DR49334/DR49-334 NUT M10 - PISTON - N/L/A
DR49-335: DR49-335 DR49335/DR49-335 BAJA MOTORSPORTS PART DR49335/DR49-335 REPLACED BY: DR70-217 - HEAT-PROOF WASHER - N/L/A
DR49-336: DR49-336 DR49336/DR49-336 BAJA MOTORSPORTS PART DR49336/DR49-336 REPLACED BY: DR70-184 - FOOTREST RIGHT - N/L/A
DR49-337: DR49-337 DR49337/DR49-337 BAJA MOTORSPORTS PART DR49337/DR49-337 REPLACED BY: DR70-113 - FOOTREST ASSEMBLY - N/L/A
DR49-338: DR49-338 DR49338/DR49-338 BAJA MOTORSPORTS PART DR49338/DR49-338 REPLACED BY: DR70-361 - NUT M23-1.25X17 HEX CAP - N/L/A
DR49-339: DR49-339 DR49339/DR49-339 BAJA MOTORSPORTS PART DR49339/DR49-339 REPLACED BY: DR90-315 - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-340: DR49-340 DR49340/DR49-340 BAJA MOTORSPORTS PART DR49340/DR49-340 REPLACED BY: 165-231 > 165-075 - BOLT M8-1.25X25 HEX (FT) - N/L/A
DR49-341: DR49-341 DR49341/DR49-341 BAJA MOTORSPORTS PART DR49341/DR49-341 REPLACED BY: DR70-246 CRANKCASE LEFT
DR49-343: DR49-343 DR49343/DR49-343 BAJA MOTORSPORTS PART DR49343/DR49-343 SPRING OIL VENT SLEEVE - CRANKCASE LEFT - N/L/A
DR49-344: DR49-344 DR49344/DR49-344 BAJA MOTORSPORTS PART DR49344/DR49-344 BOLT M5-0.8X10 FLAT (FT) - CRANKCASE LEFT - N/L/A
DR49-346: DR49-346 DR49346/DR49-346 BAJA MOTORSPORTS PART DR49346/DR49-346 REPLACED BY: DR70-303 - CRANKCASE RIGHT - N/L/A
DR49-353: DR49-353 DR49353/DR49-353 BAJA MOTORSPORTS PART DR49353/DR49-353 CIRCLIP PRIMARY DRIVEN GEAR - CRANKCASE RIGHT - N/L/A
DR49-356: DR49-356 DR49356/DR49-356 BAJA MOTORSPORTS PART DR49356/DR49-356 PROTECTOR HANDLEBAR - CRANKCASE RIGHT - N/L/A
DR49-357: DR49-357 DR49357/DR49-357 BAJA MOTORSPORTS PART DR49357/DR49-357 BRACKET FRONT REFLECTOR - CRANKCASE RIGHT - N/L/A
DR49-360: DR49-360 DR49360/DR49-360 BAJA MOTORSPORTS PART DR49360/DR49-360 REPLACED BY: DB30S-190 - BOLT M6-1.0X15 FLANGE (FT) - N/L/A
DR49-362: DR49-362 DR49362/DR49-362 BAJA MOTORSPORTS PART DR49362/DR49-362 REPLACED BY: DR70-210 - KICKSTAND - N/L/A
DR49-363: DR49-363 DR49363/DR49-363 BAJA MOTORSPORTS PART DR49363/DR49-363 REPLACED BY: DR70-371 - BOLT - N/L/A
DR49-364: DR49-364 DR49364/DR49-364 BAJA MOTORSPORTS PART DR49364/DR49-364 REPLACED BY: DR70-369 - BOLT - N/L/A
DR49-365: DR49-365 DR49365/DR49-365 BAJA MOTORSPORTS PART DR49365/DR49-365 REPLACED BY: 125-387 - NUT M10-1.25X7 HEX - N/L/A
DR49-366: DR49-366 DR49366/DR49-366 BAJA MOTORSPORTS PART DR49366/DR49-366 REPLACED BY: DR70-214 - SPRING KICKSTAND - N/L/A
DR49-368: DR49-368 DR49368/DR49-368 BAJA MOTORSPORTS PART DR49368/DR49-368 REPLACED BY: DR70-216 - SHIELD EXHAUST PIPE - N/L/A
DR49-370: DR49-370 DR49370/DR49-370 BAJA MOTORSPORTS PART DR49370/DR49-370 REPLACED BY: DR70-392 - DAMPER RUBBER MUFFLER - N/L/A
DR49-379: DR49-379 DR49379/DR49-379 BAJA MOTORSPORTS PART DR49379/DR49-379 REPLACED BY: DR70-304 GASKET OIL PUMP
DR49-381: DR49-381 DR49381/DR49-381 BAJA MOTORSPORTS PART DR49381/DR49-381 REPLACED BY: 125-321 > DR90-155 - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-382: DR49-382 DR49382/DR49-382 BAJA MOTORSPORTS PART DR49382/DR49-382 SCREW 5X10 ROUND - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-383: DR49-383 DR49383/DR49-383 BAJA MOTORSPORTS PART DR49383/DR49-383 REPLACED BY: DR90-237 - BOLT M5-0.8X10 ROUND (FT) - N/L/A
DR49-384: DR49-384 DR49384/DR49-384 BAJA MOTORSPORTS PART DR49384/DR49-384 REPLACED BY: DR70-305 - CLAMP VENT TUBE - N/L/A
DR49-386: DR49-386 DR49386/DR49-386 BAJA MOTORSPORTS PART DR49386/DR49-386 REPLACED BY: DR70-400 - CLIP PIPE - N/L/A
DR49-387: DR49-387 DR49387/DR49-387 BAJA MOTORSPORTS PART DR49387/DR49-387 REPLACED BY: 165-067 - BOLT M8-1.25X25 FLANGE (F - N/L/A
DR49-388: DR49-388 DR49388/DR49-388 BAJA MOTORSPORTS PART DR49388/DR49-388 REPLACED BY: DR70-230 - VALVE FUEL - N/L/A
DR49-389: DR49-389 DR49389/DR49-389 BAJA MOTORSPORTS PART DR49389/DR49-389 REPLACED BY: 165-048 - WASHER M8X24X2 PLATE - N/L/A
DR49-390: DR49-390 DR49390/DR49-390 BAJA MOTORSPORTS PART DR49390/DR49-390 REPLACED BY: DR70-173 - PEDAL BRAKE 1.4X12 RIM WITH 5. - N/L/A
DR49-391: DR49-391 DR49391/DR49-391 BAJA MOTORSPORTS PART DR49391/DR49-391 REPLACED BY: DR70-174 - SPRING BRAKE PEDAL - N/L/A
DR49-392: DR49-392 DR49392/DR49-392 BAJA MOTORSPORTS PART DR49392/DR49-392 TUBE FUEL
DR49-393: DR49-393 DR49393/DR49-393 BAJA MOTORSPORTS PART DR49393/DR49-393 CLIP FUEL TUBE - SPRING BRAKE PEDAL - N/L/A
DR49-395: DR49-395 DR49395/DR49-395 BAJA MOTORSPORTS PART DR49395/DR49-395 REPLACED BY: DR70-181 - PUMP OIL - N/L/A
DR49-396: DR49-396 DR49396/DR49-396 BAJA MOTORSPORTS PART DR49396/DR49-396 REPLACED BY: DR70-331 - BOLT M6-1.0X15 HEX (FT) - N/L/A
DR49-397: DR49-397 DR49397/DR49-397 BAJA MOTORSPORTS PART DR49397/DR49-397 REPLACED BY: DR90-324 - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR49-399: DR49-399 DR49399/DR49-399 BAJA MOTORSPORTS PART DR49399/DR49-399 DISC WASHER - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR49-400: DR49-400 DR49400/DR49-400 BAJA MOTORSPORTS PART DR49400/DR49-400 REPLACED BY: DR70-388 - CLAMP AIR FILTER - N/L/A
DR49-401: DR49-401 DR49401/DR49-401 BAJA MOTORSPORTS PART DR49401/DR49-401 REPLACED BY: DR90-284 - PIN M2X20 COTTER - N/L/A
DR49-402: DR49-402 DR49402/DR49-402 BAJA MOTORSPORTS PART DR49402/DR49-402 REPLACED BY: 165-134 - WASHER M6X12X2 PLATE - N/L/A
DR49-403: DR49-403 DR49403/DR49-403 BAJA MOTORSPORTS PART DR49403/DR49-403 REPLACED BY: DR70-343 > 125-033 - PIN M3X31 COTTER - N/L/A
DR49-404: DR49-404 DR49404/DR49-404 BAJA MOTORSPORTS PART DR49404/DR49-404 REPLACED BY: DR70-344 - WASHER - N/L/A
DR49-408: DR49-408 DR49408/DR49-408 BAJA MOTORSPORTS PART DR49408/DR49-408 BRAKE SHOES FRONT WHEEL - WASHER - N/L/A
DR49-409: DR49-409 DR49409/DR49-409 BAJA MOTORSPORTS PART DR49409/DR49-409 BRAKE ASSEMBLY REAR - WASHER - N/L/A
DR49-411: DR49-411 DR49411/DR49-411 BAJA MOTORSPORTS PART DR49411/DR49-411 GEAR PRIMARY DRIVE - WASHER - N/L/A
DR49-415: DR49-415 DR49415/DR49-415 BAJA MOTORSPORTS PART DR49415/DR49-415 REPLACED BY: DR70-247 - SLEEVE OIL PUMP SHAFT - N/L/A
DR49-416: DR49-416 DR49416/DR49-416 BAJA MOTORSPORTS PART DR49416/DR49-416 REPLACED BY: DR90-149 - STUD BOLT M6-1.0X188 - N/L/A
DR49-417: DR49-417 DR49417/DR49-417 BAJA MOTORSPORTS PART DR49417/DR49-417 REPLACED BY: DR70-306 - WASHER - N/L/A
DR49-418: DR49-418 DR49418/DR49-418 BAJA MOTORSPORTS PART DR49418/DR49-418 REPLACED BY: DR70-250 - PIN 10x14 DOWEL - N/L/A
DR49-419: DR49-419 DR49419/DR49-419 BAJA MOTORSPORTS PART DR49419/DR49-419 REPLACED BY: DR70-251 SEAL 11.6X24X10 OIL
DR49-420: DR49-420 DR49420/DR49-420 BAJA MOTORSPORTS PART DR49420/DR49-420 REPLACED BY: 125-083 - BOLT M12-1.5X15 FLANGE (FT) - N/L/A
DR49-421: DR49-421 DR49421/DR49-421 BAJA MOTORSPORTS PART DR49421/DR49-421 REPLACED BY: 125-299 - BOLT M6-1.0X15 ROUND (FT) - N/L/A
DR49-423: DR49-423 DR49423/DR49-423 BAJA MOTORSPORTS PART DR49423/DR49-423 BOLT M6X50 - BOLT M6-1.0X15 ROUND (FT) - N/L/A
DR49-424: DR49-424 DR49424/DR49-424 BAJA MOTORSPORTS PART DR49424/DR49-424 REPLACED BY: DR90-159 - BOLT M6-1.0X60 FLANGE (PT) - N/L/A
DR49-425: DR49-425 DR49425/DR49-425 BAJA MOTORSPORTS PART DR49425/DR49-425 Oil seal 11.6 24 10
DR49-426: DR49-426 DR49426/DR49-426 BAJA MOTORSPORTS PART DR49426/DR49-426 REPLACED BY: DR70-308 CRANKSHAFT
DR49-427: DR49-427 DR49427/DR49-427 BAJA MOTORSPORTS PART DR49427/DR49-427 REPLACED BY: DR70-309 CLIP PISTON PIN
DR49-450: DR49-450 DR49450/DR49-450 BAJA MOTORSPORTS PART DR49450/DR49-450 REPLACED BY: 125-008 - BOLT M6-1.0X20 HEX (FT) - N/L/A
DR49-451: DR49-451 DR49451/DR49-451 BAJA MOTORSPORTS PART DR49451/DR49-451 REPLACED BY: DR90-216 > MB200-224 > DB30R-132 SCREWCROSS RECESSED SMALL PAN
DR49-453: DR49-453 DR49453/DR49-453 BAJA MOTORSPORTS PART DR49453/DR49-453 Stand Front cover - SCREWCROSS RECESSED SMALL PAN - N/L/A
DR49-454: DR49-454 DR49454/DR49-454 BAJA MOTORSPORTS PART DR49454/DR49-454 REPLACED BY: 125-318 - BOLT M6-1.0X10 ROUND (FT) - N/L/A
DR49-455: DR49-455 DR49455/DR49-455 BAJA MOTORSPORTS PART DR49455/DR49-455 SCREW ADJUSTING - BOLT M6-1.0X10 ROUND (FT) - N/L/A
DR49-463: DR49-463 DR49463/DR49-463 BAJA MOTORSPORTS PART DR49463/DR49-463 REPLACED BY: 165-204 - NUT M6-1.0X6 FLANGE SPRING LO - N/L/A
DR49-464: DR49-464 DR49464/DR49-464 BAJA MOTORSPORTS PART DR49464/DR49-464 REPLACED BY: 125-321 > DR90-155 - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-467: DR49-467 DR49467/DR49-467 BAJA MOTORSPORTS PART DR49467/DR49-467 MUFFLER ASSY - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-468: DR49-468 DR49468/DR49-468 BAJA MOTORSPORTS PART DR49468/DR49-468 PROTECTOR CHAIN - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-469: DR49-469 DR49469/DR49-469 BAJA MOTORSPORTS PART DR49469/DR49-469 NUT M5-0.8X4 HEX - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-470: DR49-470 DR49470/DR49-470 BAJA MOTORSPORTS PART DR49470/DR49-470 BRACKET DRAIN TUBE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-471: DR49-471 DR49471/DR49-471 BAJA MOTORSPORTS PART DR49471/DR49-471 DECAL SET GRAPHIC AND WARNING - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-501: DR49-501 DR49501/DR49-501 BAJA MOTORSPORTS PART DR49501/DR49-501 COLLAR - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-510: DR49-510 DR49510/DR49-510 BAJA MOTORSPORTS PART DR49510/DR49-510 FRONT FENDER WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-511: DR49-511 DR49511/DR49-511 BAJA MOTORSPORTS PART DR49511/DR49-511 REAR FENDER WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-512: DR49-512 DR49512/DR49-512 BAJA MOTORSPORTS PART DR49512/DR49-512 RIGHT FUELT TANK FENDER WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-513: DR49-513 DR49513/DR49-513 BAJA MOTORSPORTS PART DR49513/DR49-513 LEFT FUEL TANK FENDER WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-514: DR49-514 DR49514/DR49-514 BAJA MOTORSPORTS PART DR49514/DR49-514 RIGHT SIDE TAIL FENDER WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-515: DR49-515 DR49515/DR49-515 BAJA MOTORSPORTS PART DR49515/DR49-515 LEFT SIDE TAIL FENDER WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-516: DR49-516 DR49516/DR49-516 BAJA MOTORSPORTS PART DR49516/DR49-516 DECALS WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49W: DR49W DR49W BAJA MOTORSPORTS PART DR49W L0-Dirt Runner 49cc Mini Dirt - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR50: DR50 DR50 BAJA MOTORSPORTS PART DR50 LLC-Dirt Runner 50cc - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR50-001: DR50-001 DR50001/DR50-001 BAJA MOTORSPORTS PART DR50001/DR50-001 CYLINDER
DR50-002: DR50-002 DR50002/DR50-002 BAJA MOTORSPORTS PART DR50002/DR50-002 REPLACED BY: DR90-002 > DR70-002 - GASKET CYLINDER - N/L/A
DR50-003: DR50-003 DR50003/DR50-003 BAJA MOTORSPORTS PART DR50003/DR50-003 HEAD CYLINDER
DR50-004: DR50-004 DR50004/DR50-004 BAJA MOTORSPORTS PART DR50004/DR50-004 GUIDE INTAKE VALVE - GASKET CYLINDER - N/L/A
DR50-005: DR50-005 DR50005/DR50-005 BAJA MOTORSPORTS PART DR50005/DR50-005 GUIDE EXHAUST VALVE - GASKET CYLINDER - N/L/A
DR50-006: DR50-006 DR50006/DR50-006 BAJA MOTORSPORTS PART DR50006/DR50-006 REPLACED BY: DR90-006 > DR70-004 GASKET CYLINDER HEAD
DR50-007: DR50-007 DR50007/DR50-007 BAJA MOTORSPORTS PART DR50007/DR50-007 SPINDLE KICK STARTER - GASKET CYLINDER HEAD - N/L/A
DR50-008: DR50-008 DR50008/DR50-008 BAJA MOTORSPORTS PART DR50008/DR50-008 REPLACED BY: 125-007 - STUD BOLT M6-1.0X32 - N/L/A
DR50-009: DR50-009 DR50009/DR50-009 BAJA MOTORSPORTS PART DR50009/DR50-009 REPLACED BY: DR90-155 - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR50-010: DR50-010 DR50010/DR50-010 BAJA MOTORSPORTS PART DR50010/DR50-010 REPLACED BY: DR49-010 > DR90-010 - COLLAR 9.5MM - N/L/A
DR50-011: DR50-011 DR50011/DR50-011 BAJA MOTORSPORTS PART DR50011/DR50-011 REPLACED BY: DR70-056 - WASHER M14X20X2 PLATE - N/L/A
DR50-012: DR50-012 DR50012/DR50-012 BAJA MOTORSPORTS PART DR50012/DR50-012 REPLACED BY: DR90-012 - PIN 8 X 14 LOCATING - N/L/A
DR50-013: DR50-013 DR50013/DR50-013 BAJA MOTORSPORTS PART DR50013/DR50-013 REPLACED BY: DR70-010 > DR90-013 - RING RECTANGLE SEALING - N/L/A
DR50-014: DR50-014 DR50014/DR50-014 BAJA MOTORSPORTS PART DR50014/DR50-014 REPLACED BY: DR49-014 - WASHER M10X15X3 RUBBER PLATE - N/L/A
DR50-015: DR50-015 DR50015/DR50-015 BAJA MOTORSPORTS PART DR50015/DR50-015 REPLACED BY: DR90-015 O-RING 9X1.6
DR50-016: DR50-016 DR50016/DR50-016 BAJA MOTORSPORTS PART DR50016/DR50-016 REPLACED BY: DR90-016 RING RECTANGLE SEALING
DR50-017: DR50-017 DR50017/DR50-017 BAJA MOTORSPORTS PART DR50017/DR50-017 REPLACED BY: DR70-013 - COVER CYLINDER HEAD - N/L/A
DR50-018: DR50-018 DR50018/DR50-018 BAJA MOTORSPORTS PART DR50018/DR50-018 REPLACED BY: DR70-014 - COVER CYLINDER HEAD RIGHT - N/L/A
DR50-019: DR50-019 DR50019/DR50-019 BAJA MOTORSPORTS PART DR50019/DR50-019 REPLACED BY: DR90-019 > DR70-015 - COVER CYLINDER HEAD LEFT - N/L/A
DR50-020: DR50-020 DR50020/DR50-020 BAJA MOTORSPORTS PART DR50020/DR50-020 REPLACED BY: DR70-016 - COVER VALVE CHAMBER - N/L/A
DR50-021: DR50-021 DR50021/DR50-021 BAJA MOTORSPORTS PART DR50021/DR50-021 REPLACED BY: DR90-021 > WD90-331 - GASKET CYLINDER HEAD COVER - N/L/A
DR50-022: DR50-022 DR50022/DR50-022 BAJA MOTORSPORTS PART DR50022/DR50-022 REPLACED BY: WD90-316 - GASKET R. CYLINDER HEAD SIDE C - N/L/A
DR50-023: DR50-023 DR50023/DR50-023 BAJA MOTORSPORTS PART DR50023/DR50-023 REPLACED BY: DR90-023 > WD90-329 GASKET L. CYLINDER HEAD SIDE C
DR50-024: DR50-024 DR50024/DR50-024 BAJA MOTORSPORTS PART DR50024/DR50-024 GASKET CARBURETOR INSULATER
DR50-025: DR50-025 DR50025/DR50-025 BAJA MOTORSPORTS PART DR50025/DR50-025 REPLACED BY: DR90-025 - PIPE INTAKE - N/L/A
DR50-026: DR50-026 DR50026/DR50-026 BAJA MOTORSPORTS PART DR50026/DR50-026 REPLACED BY: DR49-143 - NUT M6-1.0X17 CAP - N/L/A
DR50-027: DR50-027 DR50027/DR50-027 BAJA MOTORSPORTS PART DR50027/DR50-027 REPLACED BY: 165-134 - WASHER M6X12X2 PLATE - N/L/A
DR50-028: DR50-028 DR50028/DR50-028 BAJA MOTORSPORTS PART DR50028/DR50-028 REPLACED BY: DR90-028 > DR70-024 - WASHER SEALING 6MM (B) - N/L/A
DR50-029: DR50-029 DR50029/DR50-029 BAJA MOTORSPORTS PART DR50029/DR50-029 REPLACED BY: 165-134 - WASHER M6X12X2 PLATE - N/L/A
DR50-030: DR50-030 DR50030/DR50-030 BAJA MOTORSPORTS PART DR50030/DR50-030 O-RING
DR50-031: DR50-031 DR50031/DR50-031 BAJA MOTORSPORTS PART DR50031/DR50-031 REPLACED BY: DR70-121 GASKET INTAKE PIPE
DR50-032: DR50-032 DR50032/DR50-032 BAJA MOTORSPORTS PART DR50032/DR50-032 REPLACED BY: DR49-032 > DR90-031 > DR70-026 O-RING 30.8-3.2
DR50-034: DR50-034 DR50034/DR50-034 BAJA MOTORSPORTS PART DR50034/DR50-034 REPLACED BY: DR90-033 - BOLT M6-1.0X110 FLANGE (PT) - N/L/A
DR50-035: DR50-035 DR50035/DR50-035 BAJA MOTORSPORTS PART DR50035/DR50-035 REPLACED BY: DB30S-190 - BOLT M6-1.0X15 FLANGE (FT) - N/L/A
DR50-036: DR50-036 DR50036/DR50-036 BAJA MOTORSPORTS PART DR50036/DR50-036 REPLACED BY: 125-008 - BOLT M6-1.0X20 HEX (FT) - N/L/A
DR50-037: DR50-037 DR50037/DR50-037 BAJA MOTORSPORTS PART DR50037/DR50-037 REPLACED BY: 165-185 - BOLT M6-1.0X25 FLANGE (FT) - N/L/A
DR50-038: DR50-038 DR50038/DR50-038 BAJA MOTORSPORTS PART DR50038/DR50-038 REPLACED BY: DN150-243 > B50A121 SPARK PLUG
DR50-039: DR50-039 DR50039/DR50-039 BAJA MOTORSPORTS PART DR50039/DR50-039 REPLACED BY: DR70-033 SEAL VALVE STEM GROUP
DR50-040: DR50-040 DR50040/DR50-040 BAJA MOTORSPORTS PART DR50040/DR50-040 CAMSHAFT - SEAL VALVE STEM GROUP - N/L/A
DR50-041: DR50-041 DR50041/DR50-041 BAJA MOTORSPORTS PART DR50041/DR50-041 OIL SEAL
DR50-042: DR50-042 DR50042/DR50-042 BAJA MOTORSPORTS PART DR50042/DR50-042 ARM ROCKER - SEAL VALVE STEM GROUP - N/L/A
DR50-043: DR50-043 DR50043/DR50-043 BAJA MOTORSPORTS PART DR50043/DR50-043 SHAFT ROCKER ARM - SEAL VALVE STEM GROUP - N/L/A
DR50-044: DR50-044 DR50044/DR50-044 BAJA MOTORSPORTS PART DR50044/DR50-044 VALVE INTAKE
DR50-045: DR50-045 DR50045/DR50-045 BAJA MOTORSPORTS PART DR50045/DR50-045 VALVE EXHAUST
DR50-046: DR50-046 DR50046/DR50-046 BAJA MOTORSPORTS PART DR50046/DR50-046 SPRING VALVE OUTER - SEAL VALVE STEM GROUP - N/L/A
DR50-047: DR50-047 DR50047/DR50-047 BAJA MOTORSPORTS PART DR50047/DR50-047 SPRING VALVE INNER - SEAL VALVE STEM GROUP - N/L/A
DR50-048: DR50-048 DR50048/DR50-048 BAJA MOTORSPORTS PART DR50048/DR50-048 RETAINER VALVE SPRING - SEAL VALVE STEM GROUP - N/L/A
DR50-049: DR50-049 DR50049/DR50-049 BAJA MOTORSPORTS PART DR50049/DR50-049 REPLACED BY: DR90-049 - RETAINER VAVLE SPRING OUTER - N/L/A
DR50-050: DR50-050 DR50050/DR50-050 BAJA MOTORSPORTS PART DR50050/DR50-050 REPLACED BY: DR90-050 - VAVLE COTTER - N/L/A
DR50-051: DR50-051 DR50051/DR50-051 BAJA MOTORSPORTS PART DR50051/DR50-051 SCREW ADJUSTING - VAVLE COTTER - N/L/A

Built Fri Dec 19 11:39:01 2014


Product Index

All pages © 1997-2014 M-and-D.com